DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-119-001 3/22



Cabinet &
Front Panel

Cylinder, Seals,

]
wd
9
(=
=
S
()]
)
s
i
()]
()]
(]
=
o

]
c
c
]

-
O
S
]
Q
(-4

=
©
|

(a]

3
7
o
c
7]
c
]
=%
£
o
O

Electrical

Accessories

Wiring
I8W | Harnesses

Assemblies

\'/

& Bearings

Kits, Assemblies, & Common Parts

Description
Kit - Door Lock Assy. & Cam, replaces 9885-024-001

Part Number
9732-347-001

Kit - Door cam replacement

9732-346-002

Kit - Locking Pawl replacement

9732-346-001

Kit - 8650-012-003 Lock with spacer

9732-344-001

Kit - 3" Drain valve seal replacement

9732-327-001

Drain Valve 3"

9379-202-001

Water Valve (Dual)

9379-183-013

Diaphram

9118-049-003

Cylinder Plug (1.5” Plastic)

9456-041-007

Electronic Pressure Switch

9732-315-001

Breaking Resistor 200 Ohms

9483-004-002

Transformer

8711-004-004

Main Control Board

9473-010-001

Data Cable

9806-015-002

Door Lock Gear Motor Assembly

9922-017-002

Door Lock Latching Assembly

9885-024-001

Door Handle Only

9244-091-001

Door Switch 9539-492-001
5/16 Hex Screw 9545-008-026
Belt 9040-077-003

Door Glass Gasket

9206-419-001

MS300 VFD Display

9150-058-001

Part # 8533-119-001 3/22

AGHTR

T YW

Section 9:

Washer Parts

Part # 8533-119-001 3/22



)
2 =
3 5 g a
") c
£ 20 |
! m - - — N
3 SWD C-Series Accessories T-450 3% s
m
0 n
3 . e
£ Key Description Part Number Qty g g ,:D'
@ Ty |3
] g Hose, Water Supply 3/8” I1.D. 9990-027-011 2 0 = g
5} ]
‘<-’ * Washer, Inlet Hose (furnished) 8641-242-000 2 g g (7]
" & Strainer, Inlet Hose (furnished) 9565-003-001 2 33 =
g’ § * Sealing compound 8538-151-002 1 3 o
=8 * | TORX#20 Driver 8545-051-002 1 B %
=
; g * Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx) 8545-051-003 1 g a
& Flow Restrictors (in dispenser ) 9475-002-003 3 3 5
“a S * Battery 3V Lithium (used on Control PCB) 8612-001-001 1 é
()]
&’ s * Coin Bearing & Seal Kit 9732-219-005 1
* Mode Light Support 9635-022-001 1 n 3
& 9 >0
“ g2
1 =8
—
2 c Q g
g O S 8
© = @ (
- |
r =¥
3 & 3£
= e =
- .
o
m - -
£ 4 Wiring Harnesses Parts
O
s x Key Description Part Number Qty
[%}
O o
Q- Wiring Harness, Door Lock P15/P4 9627-816-002 1
= * Wiring Harness, Coin Drop 9627-916-001 1
£ 3 2 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
©
g 8 3 Data Cable 9806-015-002 1
-l 4 Cableassy-USB 9806-022-001 1
3 D * Retainer-USB 9486-159-001 1
E E 5 Wiring Harness P20/P21 9627-818-002 1 - S
[}
E 5 6 Wire Harness-program switch 9627-910-002 1 é e;::_
5
B t‘E 7 Wiring Harness P8/P16 9627-819-001 1 % g
g &’ 8 Wiring Harness Water Valve/P19 9627-795-004 1 V:;_ %
9 Wiring Harness LED PCB 9627-821-001 1 8 P
0w o * A
g o * Harness Power Terminal Block 9627-747-003 1 3 8
= (=]
g (o] w3 Wire Yellow Jumper (water valve) 8220-123-001 1 o
O 10 Harness-Extenstion, Transformer 9627-826-001 1
- a 11 Harness-P5/Pressure Switch 9627-908-006 1
c
g g:) * Circuit Breaker 7 AMP 5198-211-002 1
"3 g_ * | Wiring label-schematic/diagram 9506-827-001 1
[))
w5
O

Control

Panel

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22




Cabinet &
Front Panel

9
[(°}
[}
(7]
=
()
©
£
=S
O

Chassis | Water Inlet &

Components| & Drain | Rear Channel

Electrical

Accessories

Wiring
I8W | Harnesses

Assemblies

\'/

& Bearings

WCS450XA Rear View Access Parts Group

Key Description

Part Number

Qty

1 Drive Motor, 3 Phase (Inverter duty) 9376-319-001 1
2 Rod, Motor Mtg 9497-222-006 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 2
4 Strap Bracket, Motor Tension 9029-206-002 1
* Nut, Strap to Motor 8640-413-002 1
& Washer 8641-581-006 1
5 Spring, Belt Tension 9534-319-002 1
& Pulley, Motor 9453-170-003 1
* Set Screw,Sq.Hd(motor pulley) 9545-028-015 2
i Tolerance Ring 9487-234-003 1
6 Pulley, Driven 9453-168-003 1

Screw 5/8-11x1/1/2" 9545-060-001 1
* Lockwasher 5/8” 8641-582-018 1
& Washer, Flat 5/8x2 1/4" 8641-581-032 2
7 Drive Belt 9040-077-003 2
8 Channel, Rear 9081-190-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-007 4
* Hose, Overflow to drain 9242-449-004 1
& Clamp, Hose overflow to drain 8654-117-009 2

Hose, Overflow Vent Top 9242-463-005 1

Clamp, Hose Vent 8654-117-014 1
10 | Vacuum Breaker ALL 9610-001-001 1
11 | Bracket, Vacuum Breaker 9029-121-001 1
12 | Screw, 10B x 1/2 9545-008-026 4
& Vacuum Breaker Cap (Red) 0935-135-002 &
13 | Hose, Vacuum Breaker to tub 9242-458-001 1
* Plastic Plug 7/8” Electrical Connection 9456-041-006 1
* Panel Assy., Back 9454-966-001 1
* Screw Panel Mtg.#10Bx1/2" 9545-008-026 10
* Screw Panel Mtg.#1/4Bx3/4" 9545-030-002 3
Qi Nut, Spring 8640-442-001 8
14 | Hose, Pressure Switch 9242-175-005 1
23 Clamp, Pressure Switch Hose 8654-117-015 1
15 | VFD Delta “E” drive 208-240 volt 9375-035-004 1
& VFD Cooling Fan 9189-016-001 1
* Braking resistors (200 ohm) 9483-044-002 2
16 | Bracket assembly (drive mounting) 9029-119-002 1

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo
uonejjeisux

d

purwiwesbo.

5
()]
§'2
("]
g‘-m
@ S
X
s
5.9
@c
P

Bunyooysajqnoi
3 JDIAIDS JBYSeM

sped 19ysepm ZHOS

2oueuquIep




Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

) -
L WSC450XA Cabinet and Front Panel Group 2o
= 13 14 15 10 o% [,
£ Key Description Part Number Qty (23 |
"] (= =
g @%|s
- WREHLA . ARl 3 Panel, Right Side-Painted 9989-604-002 1 )
»
g * Panel, Left Side - Painted 9989-605-002 1 @ Isl (=D-
o * | Screw 9545-018-023 Sl S 2 | 5
7}
8 1 Panel Assy, Front 9989-606-001 1 g 5 %
< * | Trim Edge Protector 9578-092-005 1 a5 |
8 2 Switch Assembly, Stop Button Kit 9732-223-002 1 s 3 2
g’ i * | Stop Button Mounting Plate 9452-725-001 1 D\
- @ o =
-; £ 3 Bumper Loading Door 9051-055-001 1 e 8‘
E 4 Screw, Torx Head- 10AB x 3/4, 9545-008-020 4 g §
* Nut, Spring-To Front Panel 8640-442-001 4 3 8
2 5 | Label, Door Opening, Blue 8502-757-002 1 =
S 5 | Label, Door Opening, Black 8502-757-001 1 o
= 6 Label, Risk of Injury, Blue 8502-759-002 1 v <
=
= % 6 | Label, Risk of Injury, Black 8502-759-001 1 g K
v
g - B 7 Nameplate Decal, Control Panel, Blue 9412-205-002 1 g (0]
— )
% g 7 Nameplate Decal, Control Panel, Black 9412-205-001 1 Q %
Or 8 | Button, Push Control, Blue 9035-062-001 1 B o
ﬂ‘ 8 Button, Push Control, Black 9035-062-002 1 5 -O-J
g § 9 | Screw, Torx Head- 10AB x 3/4, Blue 9545-008-009 2 g' =
o 'E 9 Screw, Torx Head- 10AB x 3/4, Black 9545-008-036 2 o©
% g 18 10 | Panel, Front, Painted 9989-608-002 1
c
S o 16 * | screw, Hex, #10B x 1/2 9545-008-026 Ml - o
o i * | Panel Top Rear 9454-965-001 1 g %
s 17 * Screw, Hex, #10B x 1/2 9545-008-026 6 w5
[%}
8 3 11 | Lock, (w/Key) 8650-012-003 2
* Key, - # 6324 6292-006-007 1 g
g’ . &3 Cam, Lock- 9095-050-001 2 n.? E
= 8 * | Nut, 9/32 - 28 Hex 8640-426-001 2__|F3=
gnA * | Washer Flat 5/16 8641-581-008 2 3
& = * | Coin Vault Assy, Coin 9942-028-003 1 -
T q:’ 12 | Coin Box, Blue 9807-099-001 1
c
= 12 | Coin Box, Black 9807-099-003 = QE’
- O n
3 8 13 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1 g. ¢=D-
"f'u' 8 * Soap Box mounting Gasket 9206-425-001 1 § ;)
S 14 | Lid Assembly soap box 9987-104-001 1 | g
£ * Lid screws #10-32x1/2 SS 9545-012-017 2 gr é'
=
g & Nut Hex Elasticstop #10-32 SS 8640-413-006 6 Q @
o3 * Bracket Soap box mounting 9029-122-002 1
7 & Softener siphon tube (plastic) 9574-252-002 1 s E
—
s 5 * | Flow restrictors 9475-002-003 3 = =
'_E g 15 | Label, Dispenser Instructions, Blue 8502-756-002 1 3 (:n-
3}
9 g’ 15 | Label, Dispenser Instructions, Black 8502-756-001 1
“ 8 16 | Door, Lower Service Assembly 9960-286-010 1 o =
o
17 | Handle, Lower Service Door 9244-086-005 1 g 3
18 | Screw, Torx Head- 10AB x 3/4, 9545-008-020 4 Mz ‘.E
9



Cabinet &
Front Panel

9
[(°}
[}
(7]
=
()
©
£
=S
O

Chassis | Water Inlet &

Components| & Drain | Rear Channel

Electrical

Accessories

Wiring
I8W | Harnesses

Assemblies

'/

& Bearings

WSC450XA Cylinder, Seals & Bearings

Description

Bearings and Seal Kit

Part Number

9732-219-005

Qty

Housing, Bearing- Assembly (items #2-#6)

9803-186-001

Housing, Bearing

9241-180-002

Bearing, Front (LARGE)

9036-159-005

Bearing, Rear (SMALL)

9036-159-004

Spacer, Bearing

9538-167-001

Ring, Bearing Retainer

9487-238-003

Seal, Small

9532-140-006

Seal, Large

9532-140-009

Ring, Seal Mounting

9950-048-001

Tub Back Mating Ring

9487-261-003

Bolt 5/8-11x1 1/2” Tub end of bearing Housing

9545-060-001

Nut 5/8"-11

8640-425-001

Support Arm Assy, Bearing Housing

9991-056-002

Bolt Pulley end of bearing housing, 7/16-14x2"

9545-059-003

Nut, Flange Locking 7/16"

8640-416-005

Pulley, Driven

9453-168-003

Ring, Tolerance

9487-234-003

Washer 5/8"x 2 1/4"

8641-581-032

Bolt 5/8-11x11/2"

9545-060-001

Lockwasher 5/8 Ext. tooth

8641-582-018

Cylinder Assy Before Serial # W1.20190.XXX

9732-354-005

Cylinder Assy After Serial # W1.20190.XXX

9848-167-001

Tub and Cylinder Assy.

9869-034-001

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

[ B B B I I (S I B e N e S e T o T e N I I I i I I I B B Il

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo
uonejjejsur

d

purwiwesbo.

5
()]
§'2
("]
g‘-m
@ S
X
s
5.9
@c
P

Bunyooysajqnoi
3 JDIAIDS JBYSeM

sped 19ysepm ZHOS

2oueuquIep

1"



Door Latching Assembly (continued) Gear Motor Door Lock Assembly

-]
")
=)
X

Key Description Part Number 014

Accessories

Cabinet &
Front Panel

oor |Cylinder, Seals,

D
Lock

Water Inlet & i

Chassis
Components| & Drain | Rear Channel

Electrical

Assemblies

Wiring
I8W | Harnesses

Rear
Vi

ing
r

Load
Do

& Bearings

o]

Panel

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-024-001
1 Plate Assy, Door Lock 9982-346-001
2 Washer, Flat 8641-581-030
3 Actuator, Latching Switch 9008-005-001
4 Pawl, Locking 9732-346-002
5 Washer, Spring 8641-569-003
6 Ring, Retaining 9487-200-004
7 Bracket Switch 9029-163-001
8 Nut, Hex 10-32 UNF 8640-413-002
9 Spring, Actuating 9534-364-002

10 | Screw, Hx. 10-32 x 1”

9545-012-020

11 | Nut, Elastic Stop 10-32

8640-413-004

12 | Spring, Return

9534-364-001

13 | Pin, Guide 9451-193-001
14 | Ring, Retaining 9487-200-005
15 | Washer 8641-581-031

16 | Switch, Latching Sensing

9539-461-008

17 | Shield, Switch

9550-169-003

18 | Screw 4-40 x 5/8"

9545-020-001

18 | Nut, Twin 4-40

8640-401-001

9539-461-007

20 | Actuator, Switch Locking

9008-006-003

21 Screw 4-40 x 1 1/8"

9545-020-003

21 | Nut, Twin 4-40

8640-401-001

& Spacer Sensor

9538-182-001

ER I SR G SN N RS H U N I S S IS IO I O I P O I I I I I I I (s

* Shim, Door Lock, Thin

9552-037-001

>
=

* Screw, Lock mtg 1/4"-20 x 3/4"

9545-018-014

* Lockwasher 1/4” Ext tooth

8641-582-007

X Door Stud Pin, 3/16" x 3/4"

19 | Switch, Locking Sensing

9451-181-004

*

Rod, Door Lock

9497-225-018

Key Description T-450

* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24VAC 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24VAC 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 4
12 | Standoff-Wire 9527-007-001 1

1

1

*

Harness, Door Lock/Drain, P17

9627-820-002

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo

5
()]
=2
gQ
("]
g‘-m
@ <.
X
s
5.9
@c
]

Bunyooysajqnoi
3 JDIAIDS JBYSeM

sped 19ysepm ZHOS

2oueuquIep

13



Accessories

Cabinet &
Front Panel

Cylinder, Seals,

]
wd
9
(=
=
S
()]
)
s
i
()]
()]
(]
=
o

]
c
c
]

-
O
S
]
Q
(-4

=
©
|

(a]
3
7
o
c
7]
c
]
=%
£
o
O

Electrical

Wiring
I8W | Harnesses

Assemblies

'/

& Bearings

WCS450XA Loading Door Group Part #

Key @ Description

Part Number

Qty

Loading Door, Complete #1-10 9960-309-001 1
1 Loading Door, Ring (180 Degrees) 9487-265-002 1
2 Gasket, Loading Door 9206-419-001 1
3 Window, Loading Door 9635-016-001 1
& Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 1
4 Shaft, Door Locking 9537-195-002 1
5 Cam, Locking 9095-040-002 1
6 Pin, Groove (1 1/4) 9451-181-005 1
7 Pin, Groove (3/4) 9451-181-004 1
8 Spring, Lock Cam 9534-360-002 1
9 Handle, Door 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 1
11 | Screw, Loading Door Mtg (5/16" TF) 9545-056-002 3
* Shim, Loading Door Hinge, Thin 9552-037-001 1
12 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 1
* Screw, Hinge Mtg 5/16" -18x 3/4” 9545-014-009 3
b Lockwasher 5/16" Ext tooth 8641-582-009 3
* Wiring Harness doorlock safety Switch Assembly 9627-816-002 1
& Wire Assembly Door Close Switch, Red 17" 8220-063-025 1
* Wire Assembly Door Close Switch, BLK 17" 8220-063-026 1
13 | Leaf assembly, Hinge Top 9845-008-001 1
14 | Leaf assembly, Hinge Bottom 9845-005-002 1
15 | Switch Door Closure 9539-492-001 1

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo
uonejjeisux

Q 'soads

d

BuLlip B ‘bunjooys
-3|qnoJ] ‘221A13S 18AIQ

syed

syed
1PA1a zHOS

Bunyooysajqnoi
3 JDIAIDS JBYSeM

GITTATY T
9ysem

sped

purwiwesbo.

JRAig

Jaysem

sped 19ysepm ZHOS

2oueuquIep

15



Water Inlet Valve Breakdown

Assemblies

Accessories

Wiring
I8W | Harnesses

\'/

Cabinet &
Front Panel

Cylinder, Seals,
& Bearings

]
wd
9
(=
=
S
()]
)
s
i
()]
()]
(]
=
o

]
c
c
]

-
O
S
]
Q
(-4

=
©
|

(a]
3
7
o
c
7]
c
]
=%
£
o
O

Electrical

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Drain Valve Group Part # by Model

1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 | Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 | Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001

9,10, 11

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo
uonejjeisux

d

purwiwesbo.

BuLlip B ‘bunjooys
-3|qnoJ] ‘221A13S 18AIQ

33
OSw
c >
S o
m'l
o Wn
= 0
g3
(= Ao
=5 M
Q

sped 19ysepm ZHOS

2oueuquIep

17



Cabinet &
Front Panel

9
[(°}
[}
(7]
=
()
©
£
=S
O

Chassis | Water Inlet &

Components| & Drain | Rear Channel

Electrical

Accessories

Wiring
I8W | Harnesses

Assemblies

\'/

& Bearings

WCS450XA Chassis and Drain by Part #

Key Description Part Number Qty
1 Base Assy,Frame 9945-150-002 1
* Outer Tub Assy 9930-166-001 1
& Cylinder Assembly, (Includes Spider) 9848-120-001 1
3 Back Assy, Tub 9962-013-003 1
4 Bolt, 7/16" x 2" Tub Back to Tub 9545-059-002 12
5 Nut, Flange Lock 8640-416-005 12
* Bolt, 5/8-11 x 1 1/2 Tub to Base, Front 9545-060-001 2
* Nut, 5/8-11 Wizlok 8640-425-001 2
& Ring Assy, Tub Mtg-Front 9950-051-004 1
* Bolt, Top Front Ring 5/8" x 3" 9545-017-016 1
w Nut 5/8” 8640-417-005 1
6 Ring Assy.Clamp Tub Mtg.- Rear 9950-056-002 1
7 Bolt, 5/8-11 x 1 1/2 Tub to Base, Rear 9545-060-001 2
8 Nut, 5/8-11 Wizlok 8640-425-001 2
9 Bolt, 5/8-11 x 2 Tub & Rings to Base, Front & Rear 9545-060-004 4
10 | Washer 8641-581-038 4
11 | Nut, 5/8-11 Wizlok 8640-425-001 4
12 | Hose, Overflow 9242-449-004 1
13 | Clamp 8654-117-018 2
14 | Tube, Over Suds 9242-463-005 1
* | Clamp 8654-117-014 1
15 | Hose, Tub to Drain Valve 9242-464-001 1
16 | Valve, Drain 9379-202-002 1
* Screw, Valve to Bracket 5/16-18x1 1/4 9545-014-012 2
£ Nut, 5/16-18 8640-400-003 2
17 Hose, Drain Valve to Tube 9242-457-001 1
& Clamp, Hose (Drain Valve to Tube)&(Drain Hose to Valve) 8654-117-009 2
* Screw Tube (Bracket to Base 1/4B x 3/4) 9545-030-002 2
18 | Tube Assy, Drain 9915-122-002 1
19 | Hose, Vacuum Brkr. to Tub 9242-458-001 1
* | Clamp 8654-117-014 2
20 | Hose, Pressure Switch 9242-175-005 1

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo
uonejjeisux

d

purwiwesbo.

5
()]
§'2
("]
g‘-m
@ S
X
s
5.9
@c
P

Bunyooysajqnoi
3 JDIAIDS JBYSeM

sped 19ysepm ZHOS

2oueuquIep

19



Cabinet &
Front Panel

9
[(°}
[}
(7]
=
()
©
£
=S
O

Chassis | Water Inlet &

Components| & Drain | Rear Channel

Electrical

20

Accessories

Wiring
I8W | Harnesses

Assemblies

\'/

& Bearings

Electrical Components, Control Trough

Electrical Components, Upper Channel

Key Description

Part Number

Qty

1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-035-004 1
* Cable, Data Communication 9806-025-002 1
& Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (160 ohm) 9483-004-002 2
Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
* Label Fusing and Installation 7 amp Rear 8502-619-004 1
6 Circuit Breaker 7 AMP 5198-211-002 1
9452-691-001 1

Plate Mounting water valves ,

Key Description Part Number Qty

1 Trough Assy,Controls 208-240 volt 9857-235-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAC Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher Exttooth #10 8641-582-006 4
* | Wire Assembly, BLK/BLU 8220-001-231 1
* | Wire Assembly, BLK/RED 8220-001-230 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8ABx1/2" 9545-045-012 2
& Harness-Extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #6 8641-582-005 2
* Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-002 1
* Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door LockP17 9627-820-002 1
6 Wiring Harness Water Valve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 | Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-908-006 1
10 | Wiring Harness-Main 9627-914-002 1

y4

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

funyunop

uonesaddo
uonejjeisux

Q 'soads

d

BuLlip B ‘bunjooys
-3|qnoJ] ‘221A13S 18AIQ

syed

syed
1RA1d ZHOS

Bunyooysajqnoi
3 JDIAIDS JBYSeM

GITTATY T
9ysem

sped

purwiwesbo.

JRAig

Jaysem

sped 19ysepm ZHOS

2oueuquIep

21



Key Description

Assemblies

Nameplate,Control Panel Blue (one piece)

Front Panel Control Group Part #

Part Number

9412-205-002

Qty

* Nameplate,Control Panel Black(one piece)

9412-205-001

Key Description

Wiring Diagram, Coin

Labels and Diagrams by Part #

Part Number Qty

9506-827-001

1 PCB assembly Control /Display

9473-010-001

Label High Voltage Warning

8502-614-004

funyunop

* Spacer Pushbutton (Micro)

9538-192-001

Accessories

& Retainer Pushbutton (Micro)

9486-160-001

* Nut Hexelasticstop #4-40

8640-424-002

& Pushbutton Control (coin)

9035-062-001

* Spacer Plastic #6x9/16

Wiring

9538-157-018

& Nut Elasticstop #6-32

8640-411-002

* Nut-Hexkeps, #6-32

8640-411-003

IeW | Harnesses

Harness LEDPCB

9627-821-001

\'/

9627-816-002

PCB assembly Mode lights

9473-005-001

1

1

w3 Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Blue 8502-759-002 1
* Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Blue 8502-757-002 1
* Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners 8514-284-001 1
5 Label, Dispenser Instructions, Blue 8502-756-002 1
Label, Dispenser Instructions, Black 8502-756-001 1

6 Cover-Motor Control 9074-268-001 1

2
3 Harness Doorlock, Switches
4
*

Spacer Plastic #6x9/16

9537-157-018

& Nut Hexkeps #6-32

8640-411-003

Cabinet &
Front Panel

Switch Assembly Emergency Stop (includes Wire Harness)

9732-223-002

Spacer Plastic #8x5/16 E-Stop

9538-157-020

* Nut HexKep #8-32 E-Stop

8640-412-005

3 Plate to mount e-stop button

9452-725-001

Door Locking Actuator 24 volts

9892-017-002

Hex Nuts (mounting gear motor to control)

& Bearings

8640-412-005

Battery

Cylinder, Seals,

8612-001-001

Program-switch

9539-495-001

Wiring Harness program switch

9627-910-002

Bracket-Program switch

9029-267-001

el Bl B B N Bl B B DS R S IS TN I B B I S O B B I ST I I N I

Chassis | Water Inlet &

Electrical

]
c
c
]

-
O
S
]
Q
(-4

=
©
|

(a]

3
7
o
c
7]
c
]
=%
£
o
O

S~

& 7
4_,.\:‘

Key Description

2

Coin Handling by Part #

5

Part Number Qty

8 | Vault, Assy 9942-028-003
* Screw, 10B x 1/2"” Vault Mtg 9545-008-026
9 Coin Acceptor Complete (Optical Switch) 9021-094-001
X

Screw, Acceptor Mtg

9545-053-002

*

Button Coin Return Retainer

9486-145-001

Harness Coin Switch

[EF NS NN (IO (NG

9627-916-001

22 Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

uonesad

BuLlip B ‘bunjooys
-3|qnoJ] ‘221A13S 18AIQ

Bunyooysajqnoi
3 JDIAIDS JBYSeM

Q 'soads

sped 19ysepm ZHOS

2oueuquIep

23



()]

.q_) - - - - - z
“}48Coin Handling Group Coin Handling Group Electronic g M
25 30 |2
! . . . . -—

ﬁ Key Description Part Number Qty Key Description Part Number Qty (8@ # "é

Q
@ —
2 Coin Acceptor, Optical, SWD, US Quarter 9021-094-001 1 Kit, Electronic Coin Acceptor 9732-303-004 1 Ll %
§ * | Harness-Extention ,Control to Acceptor, Optical Dryer 9627-916-001 1 Accecptor-Electronic, US/CA 9021-054-001 1 -g g'- <
= | o
8 * Retainer, Coin Acceptor 9486-145-001 1 Harness, Control to Acceptor, Dryer 9627-909-003 1 a3 |3
2 * Screw, Torx 9545-053-002 a4 Harness, Control to Acceptor, Washer 9627-909-002 1 g- g- n
- Lable-Wiring, Electronic Accept 8502-730-001 1 33
BN 1 [ Switch Assembly, Optical Sensor, SWD 9801-099-003 1 oo T, T e =
c 0 - Retainer Coin Acceptor, Electronic 9486-155-001 2 3 -
£e Screw-Height Bar, 3mm 9545-039-002 2 Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4 S |7
= T Below not included Below not included g 5
* | Harness, Acceptor Mechanical (Control to Acceptor) 9627-783-003 1 Harness, Adaptor Electronic to Mechanical switch 9627-901-001 3 5
§ 5 * | Coin Vault 9942-028-003 1 -
xS Screw, 10AB X 1/2 9545-008-024 o

= 03
C §' o
e
is =g
3 ¥ & 2
82 23

< =
- T
= o 32
§ 2 s
o .
J9
4=
= v O
O 'g-‘: }Ep
= 0N =
88
[ r}
(94
o
£x SN
B O g9
oQ <
- 8

Chassis | Water Inlet &
& Drain | Rear Channel
BHunooysajqno.
3 DIAIDS J3YSep

) <
- S
85 3. &
(S ) -
= - 3 =
-
= O a @
g s
= E

S
= a5
S g 3
TS .
©
]

o 1

24 Part # 8533-119-001 3/22 Part # 8533-119-001 3/22 25



50Hz Washer Parts

Maintenance

Washer
Parts

Washer Service &
Troubleshooting

E
Wiring

Specs. &

Installation Programming Dryer Service, Trouble-
Mounting

& Operation shooting, & Wiring

50Hz Dryer
Parts

27

Part # 8533-119-001 3/22

1IIIIIIIIIIIIJ rOO>ﬂOZﬂ5404IIII— 1IIII
: LOCATION:  BACK
LOCATION:  TOP FRONT Ty ; . i
— DoOR — — DRAN = :omom | 1 n |
ﬂ%mn ORG/BLY ¥ ® —T1 —
r — LB B —
| ) |
h U,n;u%.___wo___MOOX ﬁ ——— O S S e e e e | e e e
| o |
/)] SR _ LOCATION:  CONTROL TROUGH
a _ DOOR _ |3
&8 i i 13
— m | WHT/RED R
. 23y PRESSURE SWITCH
c I 1O | -L
S sm9~ =
S i1 o H
_ 355y B —
o N N “
— m ,.@\ o N\, _ 230V 200V
N g / — L2 Lo
— 227N |3 — CONTROL
= aEA g o TRANSFORMER
=N 13 a — X2 v X1 R
Q — £ =) B | CE— — T NOD
6 PROGRAM SWITCH s TN
(OPTIONAL) — 22
N\ 2 2<
N
o I_ _l 2 — L
(%}
o | B g | o =
G o N ~ 7 — pre e ! oy — —
— M mmm m P i P13 .N o b
m m . @ _ _ S X — o 12— = —
| | 2 il E i Nl : l
© " : D OLLE ] - I
o & = —
i — nnm 2 H_ _H i — 3 — WATER VALVES
2 T = _
(w)) _ g S S asm _ mm _ _ i3 = HeF 087
OF o
l¢] o 3 Bt ) €2 — COLD SOFTENER
-m H 2 /n/ﬂ_\ . | mm — &1 = Colp TuB
L A S Em £ p i _
D 3| % g 2 \ My _.||_ | _ H WATER VALVES
1N oL Sl |
— H 8 7 | . | — | |
o T g =i S [ iy
c | ! S H
FOR PROGRAMMING
o - T Wk USB DRVE _ I
- | | _
- e — —Fw L _|_
— _smx MODELS ONLY COIN PULSE WIDTH — r — e e e e e e e e
| MUST BE 50mSec |
| lcusTOMERE 10 200mSec | 7 | |
| PAYMENT cae CIRCUIT _lwcw,ulu_
DEVICE  cas® BREAKER L FUS P/N 9506—897—001PR
_ ALTERNATE 10.5 KG (23 LB) COIN, VF DRIVE, 230V
_ WITH START AND STOP BUTTONS
L e e e e e e e e e o —— WIRING DIAGRAM  230V—1PH—-50HZ
/HOSG—Hd L —=A0L ¢ OILVINIHOS 3
T39/519 09SWO0Z ANV 99SWOG NIIMIIG 38 ISNIN HLAIM 3STNd NIOD
_SNOLING ,dOLS ANV L4VIS HLM g/75d
AOSZ ‘3AINA A ‘NIOD (81 £2) 9% SOl
¥dl00-£68—-90S6 N/d QvAre
3_”_._Hmm
T=cd T3k [ 173 —
} = 2-6d | PES re ve| | m
€-6d 30 T HOLIAS 4]
S¥3dNNC
e e Iﬂumﬂl I NSSId I" W
o T3008[Fg5- Laa[rom T .2e & by
7y 8-Sd 930[ 1€ o— |_m 30IA3Q
ST300W ¥3a70 = Ve W
((+] CIYNOLLJD) W JaA8THL 1= ) ) mw_ \{
¥ 7 wWooa[2-e2d 40SSIO0YAOUIIN m*m
7=7d TAR T Jans+| €-€2d 3QISNI
aanaios 383 - 88 5=7d AR 5&d|v = V—t2d N
a0l Lo = 1H TR E 9 i
- = = -0
Vo5 LOH — <h E=7d IAR Eedlp O [ Fed
[ - VA_S3IVR =id A 2ed|o & — ]
T=2d THR T-td ~2d
0 : — < @)
T IAINC €SN HLIA L0d 2o CRG==S $0LOW
ZWH/ ONIWYHODd d04 ERLCAN: S asn o [N
O B b e
g T3A/NIE [ N G =T (EE]
N @ CIYNOILJDD P 2-1d a3 a3d SUEREELE] . e
IATIA HOLIMS WydoOdd [ . T IHA __ 2-91d] I w T
= Noud EMEIRY —- A -
(=) e, = [T R o
© e s P g - e
I IATIA = - i T3 o
= &=9Td DI0/IFA _ 6-8d| -0 d
J3ILYA 0100 b = TR TR B-8dje-0100 9vAv29=7aTIx Jyieas J0LOW ¢
| . 3K oo AT/ THA S-61d =) 7-91d _T13A/039  /-8d| I-10H €1 I z
S# INTIA e M (Brg=91d DIg0/q3g  9-8d|2-L0H 21 ]
o J3LYA @109 sy s IATNA
[ e EET Tooant T b < %=91d  UII/IAR  H-8d|dLW->i1 AONINOIYA 1 i1
# IATIA — o4 © I JIEVINVA @
(@) J3LYM LOH ] oaT-L 'S310A0 TV 40 LWLS IHL 19
LISV, T=6Td|S 1=9Td TIA/NIE  T-8d|NIvad A9 319104 OL SI d3ANITAD 3HL
" — T34 940 5 aAve] E%d T H INDYS S.HIHSYA FHL WONA QIATIA
) AT v=02d ___>r@___v-12d ForvY T=vd T35/ IAR om wx €121 1 @] .
a NIgT-02d THA T=T2d|NL¥pa+ 000 9-%d odo — — =
£l ™ s @ ._r.»lsz\
m g e PLE 2T o _M_ T1d 73X 134
Q %007 ¥00a AT D vid 734 =R
v=ITdly G ,
YSTd 090 ] 040
= ne [v_\u/m%\: 4387980 EaLAs] P TI/IAA
2# ¥0LYNLIVOWYIHL HOLIAS i i
(@) AAA © T3HILY1 000 = =
na n14/590 4 >
007 21d S numl;\'mp__ 3 VT
T# JOLYNLOVOWSIHL o — A
=) : s
- q3s070 J00a N_uz._w__”_n_%mzz_qu: ~
HOLIAS HOLIAS a3l al - = -
wl @ 2X 21 Gal
o — 3007 4000 3007 ¥00a g% ¢ > Aa/a AREVERL
B 2l = VAYe e
_— I WOJ OVAYS X ¢ [11lAooz2
T3 a3sN4 QYAPE 038 >~ 033703/ TTAOES ST
|¥3v3Ng LIn3N1 | a3d/7e
() S NP
| asnyawofdalw | ZHOS—Hd L —A0£Z
L _

Part # 8533-119-001 3/22

26



50Hz Washer Parts E

Specs. & Installation Programming Dryer Service, Trouble- 50Hz Dryer Washer Service & Washer | Washer
Mounting | & Operation shooting, & Wiring Parts Troubleshooting Wiring Parts

Parts in this section used only in these
models. All other parts are same as

standard 60 Hz pages.

Section 10
50 Hz Washer

Models

Notes

29

Part # 8533-119-001 3/22

Part # 8533-119-001 3/22

28



- - z
Coin Handling - R
c

=5 (=]
Notes =0 | T
o = N
KEY  Part Description QryY Q s
m
»
* | Wiringlabel-Diagram/Schematic -39 9506-829-001 1 7] g t‘:D-
* | Wiringlabel-Diagram/Schematic -12 9506-827-001 1 _g g,. ;
1 Elect. Acceptor for C series SWD, Malaysia, Singapore, Thailand 9732-303-001 g 5 %
Elect. Acceptor for C series SWD, Swiss, Euro 9732-303-002 g‘ g ®
Elect. Acceptor for C series SWD, Chile, Mexico 9732-303-003 s 3 2
Elect. Acceptor for C series SWD, US, CAN 9732-303-004 E g.

(=]
Elect. Acceptor for C series SWD, Japan, Taiwan, Korea 9732-303-005 Lg 8’
a) =
3 (5
3 |8

=

Q

5
()]
§'2
("]
g‘-m
@ S
X
s
5.9
@c
P

Bunyooysajqnoi
3 JDIAIDS JBYSeM

31

Part # 8533-119-001 3/22

30 Part # 8533-119-001 3/22



50Hz Washer Parts | Maintenance

Specs. & 50Hz Dryer | Washer Service & | Washer | Washer

Installation Programming Dryer Service, Trouble-

33

Part # 8533-119-001 3/22

Mounting | & Operation shooting, & Wiring Parts Troubleshooting Wiring Parts
T3
/HOG—Hd L —=AO0L ¢ OILVINAHOS e [ 09swo0z anv oeswos T8 38 1SN HLOM 3SInd NI0D|
n1a/514
o SRS —
ANEA A 4dX3 NI MOV
ADT X766
V100-¥68-90G66 N/d o _M XO7BE-X054S0M
9 1-5d 134 | :u:>m.¢|m _
2-5d 13d
3WNSSId |
S¥3dWnr[_E=5d_5J0 I
3 = ¥-Cd m_l/o& HOIH 2e |
1 d0d u>zu._||. G - HOSSIO0I0NIN
| - $7300W ¥3a70 i
6=7d AR 6-td
Q CIYNDILAD> _ B o T, S 1
- 7-7d THA 7-td
= 801 90D - 12 mdrm__ _Hum 95-7d AR 9—Ed|v =
¥INILI0S 10D - €D :w«.mmuu S-7d AR St S
(/)] - v=7d TAR pEd|d o
anL 10H - IH
© o¥OS 10H - ZH NTE7d AR t-td|o =
SIAVA 9IIVM —I-7d AR 2-td|o B
—_— NS T=7d IAR  T-&d 8 =z
S : — = (¢
T IATNC SN HLIA L30d =g \S|5=58 J0L0W @.
zm\uH/. ONIWWYHODNd 04 TTEVT €SN asn © N\ P
— . HOLIMS
z nd @ J3A/NIE 0y doLs
h S i-1d [(ER] AIN3IDHYIW3 N 1
IAWA HOLIMS Wyd908d [ AR 2-91d B Y=g oy =
-
0 NIV JLYNYILWY THR T-91d ﬂd._.m__u._...n__ _n/_._mu [RENER ) )
IVIN3S) [
5 Lot 14| NETI=9Td @ T-8d Ny T < W3LSAS s
EE gy NYE/ THA dlex - JAINT >
# IATVA N —._ = F
| . yILYM @100 1-/1d =l mnwE 930/1HA mnwa 1-0700 WS SOLOW ¥
= 8-91d N 1a/IAM 8-8d |2-0703 ovAYS[ 274 13K Sy-rad
O T3A NFEEu ; n7g/LHA Selaly __ 7=9Td __13K/039 __ Z-8d|i-LtH o
# IATVA = —8d [e-10H TOW
yh T -n_ D} 73 [\I[9-0Td DI0/03 9-8d _H al IALNT 21 -
RETY Lot 3y e mkx V=OId _(337IAM __ V-Bd pln-31 Naal SW AIN3NO3S 4 141 L
U W o I e e R e
¥3LYM LOH 1 ~CH - - }
L 1] (] ) - — S3TJA0 1V 40 LAVLIS 3HL LV
o) EET ToansS 530 T-6rd}¥ @ T=9Td  T3A/NSE  T-6d |N1vad ST S T Woa M3 31vi0¥ 0L SI ¥3ANITAD 3HL
N_m”._‘w_.<”\._,)>._._.,_.\.u\_./_ D PiEp S 7=T=d o T=vd T3971IH om wog €1 21 1 @ h.anE SAIHSYM 3HL WONS G3IMIIA
—a NIJ[T-02d 1AM T=T2d |Nwave+ 001 [ 9-vd  DI0 = -
m = L) s a ._Ta;\zm
na Lrnd 039/ 1A S-ZTdI* T
Q 010K S o —=*
007 ¥00a aE : 2 o1
W\, 5 STld o¥0 | 930
m S0INN 33/930 €-/1d B T3S/ 1AA
HOLIMS
e mnﬁﬁw@duzmu:h - @3HOLYT ¥00a 2 2
S e YT ne/o80 crd & x
a3 =] X J3A/NED
g T# d0LYNLOVOWYIHL g e 2
& HOLIMS | R AT
g
n 330719 o000 mm JINDASNVIL X N
— HOLIAS HOLIAS SSlal o ox JINDI o @ Ll
r a3>207 d00a a3x207 Jood o I n1g/37d W02 N1g/X74|
" - VAP Al
I WOJ JvARE Ix RIS
@33 a3sn3 QvArE (3~ 391033/ d 7 Aoco ST T
| ¥DIYIAE 1IN | a3d/>d
ZHOS—Hd | —=A0%C
. SNOLLNE dOLS ANV I¥VLS HLM _
INYA A ‘SSIHAX3 NIOD MOVLS 1 0F _
v100-+68-90S6 N/d IINIT |
INJNAYd
| anoteno |
995W00Z 0L ol
M r n| HLQI 35Td NIOD o |
| | i e A |
_ — 340 BN HUM —
— ININKVSO0Yd 404
L : il !
) L 1§ =
: 2 2
| |
/l o g —
h “ _ _ I A\ « 2 z
(/)] SIAWVA ¥ILYM - \ I 8 w : —
(S i E i il / s BBy
-} 4 ol 2 z
aanaios §83 - 8 - E 1 3= £ o0 o) —
—t o =
anL 10H — LH — — |3 oF m om) N ER o
dvoS I0H — 2H ok : g7 2 g
i s | | = - | . gl E my |
p——— El R 2 o
z mnlmma\._ — 2 3| <[ — » m s | WM 3 8 4}
£ v T | =g |l = 25 5 =g e | |
0 _.l.“ oI —2d . N o W cnm x W
yIrvINE sk | = | = © 2 mmm ] —
5 1N0¥ID = — \ < z
v £ F—cig — A T N\ 3 mn
: 2 2} —
& 11| O — / l_ _I °
o M e — Lzcrcoca N —
>0 — |
G g1 a0 1 HOLINS WI903d
<@ N O — VNIV o ® =z —
- X mT o LX - — g A~ & N
= HINYOISNVAL 8 o~
ano — 5 L —
] | N\ =t g =
yausIsTy S 2
.- ONIxIvaE OINVNAG x _ AN o XA & —
o~ T »
(o)) . AN EROEE:
T — g ~ EE —
- + | T g Lpg g
Q3875778
D ma/5a — — Y \m N —
I M58 &
g Z m_ m = HOLIMS —
- CEE ' I el _
[ 1| _
r ¥ . — %ﬁ —
o 1 HONONL T0MINOD NOIYOOT ]
HILUMS
_ _ %301 _
¥00a
W — — — — — — J
_ /o0 —
— e h — ne/o¥0 HOLMS
[ R | T [® ”- INVA — 2%
2 I wowow Nvia — —
- T ! <] O Seimovonii INOY¥4 dOL  :NOILYOOT
MOvE  NOILYOO1 — NOLLOS  :NOILVOO1 — - -
— L MEEEEEN SN RN SN NI DI PRI PRI N D e e

Part # 8533-119-001 3/22

32



Wiring Schematic for 50hz Washer -39

CE Parts Group (-59) After Serial # 3
c (9]
= (=]
| :J.,-: i . J 7 r P g.' E
Key  Description T-450 QTY = 1= T ] £ |l l N © s
. i R i ] § = = I
Controls Assembly - Trough, 9839-018-001 | 1 = & o 1.4 L S e = §
— —_— o =
Circuit Breaker 5198-211-002 | 1 2 _ -y~ I eH g —-'—H- I 7 |2
n % — LT - Wil -
Instructions, Transformer Connect 8507-449-004 | 1 z awx kbl CER » 7 = & S
= i) T 4 m T =t - —
Controls Transformer 8711-004-004 | 1 = ok £ e o3 |2
Transformer 8711-009-003 | 1 = ' =4 2 <3 " "';', S'S
Terminal Strip Marker 9558-028-002 | 1 & N TEE - R N
Al | S L— =t i ) 1 1 Q
Line Reactor 9477-006-001 1 =i JAWY el - .. - - o 3
7. B L 4 t il g Q
Wiring Schematic & Diagram 9506-947-001 1 _- EA . - T _I' ol ] 3 o ‘:”
- } bt i | i e b P——— o
Do Not Enter/Confined Space Warning Label | 8502-748-001 1 4 ,: J T " = =, i : g g
Do Not Operate w/ Gear Label 8502-748-003 | 2 E ' ; 1 = M wup = -
e ] A % £ .
Do Not Operate w/out Gear Label 8502-748-004 | 2 i L - ; e x ! F =
Elec. Shock Warning Label 8502-748-005 2 , e ; 'E BNk 3
[ | e i = L (0}
Explosive Material Warning Label 8502-748-006 | 1 BB 5 ] :J: S Z 0
] =
Flammable Material Warning Label 8502-748-007 1 -..r 1 | = X N =3 %
Lockout Warning Label 8502-748-008 | 1 . b ' — = 3 3
: cn =1 P ;. Q=
Read Manual Warning Label 8502-748-009 2 . =;__I§ L 5 A @8
Emergency Stop Label 8502-765-001 3= AZ ’::*I [ s+
" L =T = =
* | Wiring Schematic/Diagram Label 9506-938-001 | 1 = l E _ g g
* | Operators Manual 8514-310-001 1 L 1 Ll ; . .:: Q %
- - - R - -
5 [} o 1
i % s 8 B
. BEE BORERD R 3 1
ot J2ir LELE LKL _-! : [ | ‘_"' g
I.'l.é o e Hit-g ,;-'.;':" : 5 .IE ;: ‘Ih':l'F |
458 SFZMCRO-CONTROLLER PCE P& 5 WL Ul " o -
3 3 EF&g faig A .
BEWLT MALZAT o : 3114 "f;? | = |
] .:I . £ ::Ilr:l e |k 1r.:| .: n -..:-'r. e
3 AL ALY LQLIALE F L B RE LH BERE s
i £ n . dug .
—— = LEER EREE T
Al SEESRESSE B CEE PECREEEEE PE || B 2
= ¢ B FERE PEEF —=
1 w el el o Rv 1_- 1: 5 wlolvle vl G O
= T hE b <51 E EEFE FREE BB
e ] o e g =" [ [ENH LERE [IE
i § T L ==l el
11T 3 [ERe Sees F =k
. cRae¥ . 4 ﬁ:l Tl T o®n
x LU T[] (4} 0 | s mELav P : £S5
v = 3 & | A Az of = 5 %
J IE R pEFE n 0n
. E FEEFF B Z0
] A . e fir 3 g-
2T =03
X Ex - g o
3 = E = W B o
& lga — 2| : s [F <
— 13 ok H =1 - & =
L 1% . 1?-u_ , : v 2
[l :-E-;: F-:— = B ;: & ¥ __:-n:..
[ e =] = — = = o B =
‘J: ;'. PR - __,._._.:|'_' £ B = |':: < -;. T
B5s SF 3 i T 3 g | S
3 = 2 i r Eaz |F =
. ¥ P %] = |
:’ L] - - - - - -
34 Part # 8533-119-001 3/22 35

Part # 8533-119-001 3/22



	Washer Kits, Assemblies, & Common Parts
	Section 9: Washer Parts
	SWD C-Series Accessories T-450
	Washer Wiring Harnesses Parts 
	WCS450XA Rear View Access Parts Group
	  WSC450XA Cabinet and Front Panel Group
	WSC450XA Cylinder, Seals & Bearings
	 Door Lock Assembly (continued)
	Gear Motor Door Lock Assembly
	WCS450XA Loading Door Group Part #
	Drain Valve Group Part # by Model
	Water Inlet Valve Breakdown
	Washer Electrical Components, Control Trough
	Washer Front Panel Control Group Part # 
	Washer Coin Handling Group
	Section 10: 50 Hz Washer Models

	Accessories 5: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Kits, Assemblies, & Common Parts 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Wiring Harnesses 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Cabinet & Front Panel Group 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Rear View 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Cylinder, Seals, & Bearings 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Door Lock Group 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Loading Door Group 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Chassis & Drain Valve 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Water Inlet & Rear Channel 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Electrical Components 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Control Panel 6: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Maintenance  4: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	50Hz Parts  5: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Parts Data  5: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Programming  5: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Machine Service  5: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Installation & Operation  4: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Programming  4: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Machine Service  4: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Parts Data  4: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	50Hz Parts  4: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 

	Installation & Operation  5: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 



